
 

 

 

 

 

 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

WP5 – Integration towards full 

plant concept, assessment 

and market replication 

 

D 5.1: Proposition of POWERSTEP 

process schemes and WWTP 

reference models 



  

 2 

#POWERSTEP_EU  

Dissemination level of this document 

X PU Public 

 PP 
Restricted to other programme participants (including the 

Commission Services) 

 RE 
Restricted to a group specified by the consortium (including the 
[...]
the current benchmark of best practice in wastewater treatment. 

The different case studies in POWERSTEP are mostly testing singular modules of a full 

treatment scheme (e.g. primary treatment, biogas valorisation), focussing on specific 

aspects of the process trains of a WWTP and demonstrate their performance and effi-

ciency. However, new concepts have to include all required stages of a WWTP and 

should represent full treatment schemes (i.e. wastewater treatment, sludge treatment, 

and biogas valorisation). Hence, the singular POWERSTEP modules have to be com-

bined with existing or new processes into entire treatment schemes to be able to com-

pare these treatment schemes and their energy balance to current best-practice of 

conventional WWTP technology. 

Besides the need to combine single POWERSTEP modules into full treatment schemes, 

the assessment has to take into account the different boundary conditions that are rel-

evant for WWTPs in the European context. In particular, this relates to: 

o the size of the WWTP 

o the type of influent (quality of raw wastewater) 

o the discharge standards that apply for the WWTP effluent. 

These conditions can vary over a range of values, and will have an impact on the type 

of treatment required, the respective process to be chosen for the treatment, and con-

sequentially on the energy balance of the related treatment schemes. The assessment 

in WP5 aims to address the different boundary conditions in selected ranges and ana-

lyse conventional and POWERSTEP schemes in relation to these conditions. This will result 

in a selection of process schemes which may be best suitable for specific conditions 

and can then be recommended for this particular local situation. 

However, the combination of different boundary conditions and different potential 

combinations of POWERSTEP and conventional modules for WWTPs leads to a huge ma-

trix of possible cases which have to be analysed. Hence, it was decided to take a sim-

plified approach and make a first “screening” of potential schemes in relation to differ-

ent boundary conditions (Figure 1), and then conduct a more detailed analysis of the 

most promising schemes with life-cycle based tools (LCA, LCC) which are more time-

consuming and data-intensive.  



  

 8 

#POWERSTEP_EU  

 

Figure 1: General approach for screening process in POWERSTEP 

The simplified assessment will be based on the energy benchmarking software OCEAN, 

which is a commercial software developed and used by the project parter Veolia. This 

software uses a static substance flow model of a WWTP and available or new process 

modules for the different treatment steps to calculate electricity and heat consumption 

and production of each stage, which results in an overall energy profile for a WWTP 

scheme. The OCEAN software has been expanded with the new POWERSTEP processes 

in the course of the project, reflecting the process data which is already available or 

will be collected in the course of the project.  

This report describes the required definitions for this screening procedure and first results 

for the benchmark energy profile of conventional WWTP schemes: 

o Definition of boundary conditions (WWTP size, influent quality, discharge limits) 

o Process schemes of conventional WWTPs representing current best practice 

o Energy profiles (electricity and heat demand and supply) of these conventional 

WWTP schemes 

o List of new POWERSTEP modules that will be used in the screening for the devel-

opment of new WWTP schemes 

o Step-by-step procedure that will be applied in the screening process to calcu-

late energy profiles of selected POWERSTEP schemes. 

Definitions reported in this document have been discussed and validated with the 

POWERSTEP partners in a separate process group. They are based on the know-how 

and experience of the POWERSTEP partners together with available data from litera-

ture.  

Define conventional WWTP 
schemes („best practice“)

Define POWERSTEP schemes
with new modules

Select most promising POWERSTEP concepts
for detailed analysis with LCA and LCC

Define boundary conditions: WWTP size, influent, discharge limits

Compare conventional and POWERSTEP 
schemes in energy profile

Calculation ofenergy profiles with energy benchmarking software



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  9 

Deliverable n° 5.1 

2. Definition of boundary conditions and reference WWTP schemes 

This chapter presents the definitions which are used to reflect the boundary conditions 

of WWTP in the European context as well as best-practice of WWTP schemes in relation 

to these conditions. 

2.1. WWTP size, influent quality and discharge limits 

Definition for WWTP size, variations in influent quality and potential discharge limits are 

listed in Table 1. For WWTP size, it was decided to split the range into three groups repre-

senting small, medium and large systems. The actual size is defined in relation to the 

COD influent load, and is fixed at 5’000, 50’000 or 500’000 population equivalents (pe) 

for small, medium and large WWTP, respectively. Whereas large plants usually serve the 

majority of the population in urbanised EU countries, medium and small plants are more 

relevant in the total number of plants. In addition, large plants are often more efficient 

in terms of energy demand and also energy production, while smaller plants have a 

larger potential for improvement in their net energy balance. 

Table 1: Definition of size, influent quality, and discharge limits for different WWTP classes 

Parameter  Small WWTP Medium WWTP Large WWTP 

Size [pe] 5’000 50’000 500’000 

Influent volume4 [m³/pe*a] 44-88 55-110 55-110 

Influent COD [mg/L] 500-1000 400-800 400-800 

Influent N4 [-] 46-92 37-73 37-73 

Ratio of particulate 

COD 
[%] 65 60 55 

Discharge limit1 for 

COD 
[mg/L] 110 

90 

(75) 

75 

(60) 

Discharge limit1 for 

TN2 (> 12 °C)3 
[mg/L] 

- 

(18 or >70%) 

18 or > 70% 

(15) 

13 or > 70% 

(10) 

Discharge limit1 for 

TP 
[mg/L] - 

2 

(0.3) 

1 

(0.3) 

1 discharge limits: minimum standards (AbwV 2013) or advanced standards 
2 Total inorganic nitrogen: sum of NO3-N, NO2-N and NH4-N 
3 valid for influent temperature of >12 °C 
4 calculated with 120 g COD/(pe*d) and 11 g N/(pe*d) (ATV 2000) 

 

Influent quality is defined with 500-1000 mg/L chemical oxygen demand (COD) in the 

raw wastewater after mechanical treatment (rake, grit and grease removal for larger 

plants) for small plants and 400-800 mg/L COD for medium and large plants. This range 

represents more or less dilution of municipal wastewater, e.g. caused by variations in 

water consumption of the population, by rainwater mixed with wastewater in com-

bined sewer systems, or by water drainage into the sewer systems in case of compro-

mised pipes. As medium or large WWTPs are more often connected to combined sew-



  

 10 

#POWERSTEP_EU  

ers, more dilution was assumed for these classes. The estimated ranges of COD concen-

tration in the influent are confirmed by actual data e.g. of German WWTPs and corre-

sponding influent qualities, which range from 410 to 1041 mg/L COD in the different 

federal states (DWA 2016).  

Influent volume per pe is directly calculated from COD load, assuming an average 

COD load of 120 g COD/(pe*d) for all sizes (ATV 2000). TN concentration in the influent 

and related COD to N ratio is calculated for municipal wastewater with an average N 

load of 11 g TN/(pe*d) (ATV 2000). A high contribution of industrial contribution may 

either increase N or COD load of the raw wastewater for medium and large plants, 

changing the COD/N ratio between 9 and 12. The ratio of particulate COD to total 

COD in raw wastewater depends on the residence time of the wastewater in the sewer 

system: whereas small plant usually have a short sewer system (65% particulate COD), 

medium and large WWTPs are connected to sewer systems with higher residence time, 

assuming higher hydrolysis or biological conversion of particles and thus lower fraction 

of particulate COD (60 or 55%). 

For the discharge limits, many different regulations are in place in each EU member 

state. Although the EU directive for urban wastewater sets a certain framework, each 

member state has different regulations for discharge standards, depending on WWTP 

size but also on the type of receiving water (e.g. sensitive ecosystems) or other local 

criteria. In addition, monitoring frequency of the discharge limits (e.g. annual mean, 

daily average, grab sample) and related impact on the WWTP operation cannot be 

reflected in this study. Finally, it was decided to define basic standards based on the 

current German legislation for municipal WWTPs (AbwV 2013) and more advanced 

standards based on the experience of the project partners for locally stricter regula-

tions. The standard for total nitrogen in WWTP effluent is particularly relevant when ana-

lysing the energy balance of WWTPs, as carbon extraction for energy recovery may be 

limited by the nitrogen removal target if N removal is based on a heterotrophic process 

(e.g. conventional denitrification). Hence, stricter targets for N removal will have a di-

rect impact on the energy balance of the schemes, and also on possible combinations 

of process modules for the POWERSTEP schemes. 

All schemes will be calculated to comply with the relevant discharge standards (mini-

mum or advanced) in Table 1. However, the modelling with the energy benchmarking 

software does not reflect dynamic operation of the WWTP, so the discharge limits are 

interpreted as annual average that have to be guaranteed regardless of the actual 

legal regulations.   

2.2. Process schemes of reference WWTP 

Reference WWTP schemes should reflect the current best practice of municipal 

wastewater treatment in Europe in terms of treatment process, performance, and en-

ergy balance. However, a wide range of different process configurations are currently 

in use in the different EU countries, and the definition of a general “best practice” can-

not be made straightforward. 

To overcome this issue, the POWERSTEP partners defined a current best practice based 

on their experience of the wastewater sector in the different countries of origin (i.e. 



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  11 

Deliverable n° 5.1 

GER, AT, CH, SE, DK, NL). Thus, a representative treatment scheme is defined for each 

size of system to serve as a benchmark for comparison with the new POWERSTEP 

schemes (Table 2): 

o Small WWTP (5’000 pe): This type of system is typically built as a sequencing batch 

reactor, which gives higher flexibility in operation. Sludge is usually stabilised with 

extended aeration (high sludge age), so that no primary treatment is required 

(Figure 2). This WWTP size does not have an anaerobic digestor due to prohibitive 

investment costs, so energy cannot be recovered from the sludge. Stabilised 

sludge is dewatered on-site and transported to sludge disposal. 

o Medium WWTP (50’000 pe): This size of WWTP is usually operated in a traditional 

continuous activated sludge process, with primary sedimentation, biological 

stage, and final clarifier (Figure 3). Nitrogen removal is realised in an anoxic tank 

upstream of the aeration tank, and nitrified N is recirculated from the effluent of 

the aerobic stage to the anoxic tank. Some of these medium-sized plants are 

equipped with an anaerobic digestor for sludge stabilisation, while others may 

still stabilise their sludge aerobically or chemically. If a digestor is in operation, bi-

ogas is usually valorised in a combined heat and power (CHP) plant. Stabilised 

sludge is dewatered on-site and transported to sludge disposal. 

o Large WWTP (500’000 pe): The process for large WWTP is comparable to the pro-

cess scheme for medium WWTPs, with primary sedimentation, biological stage 

with pre-denitrification, and final clarifier (Figure 3). Sludge is usually stabilised in 

anaerobic digestion in large WWTPs, and biogas is valorised in a CHP plant to re-

cover electricity and heat for digestor heating. This scheme may be enhanced 

with a post-treatment step if advanced standards for N removal (e.g. 10 mg/L 

TN) are required.  

Disposal of stabilised sludge is not in the focus of this screening study, as the OCEAN 

software is designed to calculate the energy balance on-site at the WWTP. Hence, dis-

posal of sludge is assumed to mono-incineration for all schemes, even though smaller 

WWTPs may still be able to dispose their sludge in other routes (e.g. agriculture). As 

sludge disposal is not included in the OCEAN energy balance, this aspect will not be 

addressed in the present report, but will be further specified in the LCA task. 

  



  

 12 

#POWERSTEP_EU  

Table 2: Process schemes for reference WWTPs 

Stage Small WWTP Medium WWTP Large WWTP 

Size 5’000 50’000 500’000 

Primary 

treatment 
Mechanical 

Mechanical + 

 sedimentation 

Mechanical +  

sedimentation 

Biological 

treatment 

Sequencing batch 

reactor (SBR) 

Continuous activated 

sludge with pre-

denitrification2 

Continuous activated 

sludge with pre-

denitrification2 

Sludge treatment 

Simultaneous aerobic 

stabilisation and 

 dewatering 

Thickening + 

anaerobic digestion1 + 

dewatering 

Thickening + 

anaerobic digestion + 

dewatering 

Biogas 

valorisation 
- CHP1 CHP 

1 can also be aerobic stabilisation and dewatering (i.e. without energy recovery) 
2 post-treatment in biofilter required for advanced discharge limits (= low TN) 

 

 

Figure 2: Reference scheme for small WWTP: SBR and simultaneous stabilisation 

 

Figure 3: Reference scheme for medium and large WWTP: activated sludge process with anaerobic 

digestion of sludge  

Mechanical
treatment

Sequencing
batch reactor

Stabilised sludge

Dewatering

To sludge disposal

EffluentRaw
wastewater

Mechanical
treatment

Primary 
sedimentation

Biological 
treatment

Final 
clarification

Recirculation

Excess sludge
Primary sludge

Sludge recycling

Anaerobic
digestion

Thickening

Dewatering

Biogas

Heat

Electricity

CHP

To sludge disposal

EffluentRaw
wastewater



 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  13 

Deliverable n° 5.1 

3. Energy balance for reference WWTP schemes 

Reference schemes have been implemented in the OCEAN software to calculate a 

representative energy balance for each scheme, taking into account the different 

boundary conditions (influent quality, discharge limits). Process efficiencies and other 

parameters of importance in the OCEAN model were estimated with data for best 

practice based on previous experience of the OCEAN developers and expert judge-

ments of POWERSTEP partners. Electricity and heat demand includes mechanical and 

primary treatment, biological treatment, sludge treatment, and other processes (e.g. 

odour treatment). Energy balance for disposal of dewatered sludge (e.g. mono-

incineration) is not included in this report. 

Results of the energy balance of small, medium and large WWTPs are presented below 

for different influent concentrations and discharge limits.  

Table 3: Electricity consumption of reference small WWTP (5’000 pe) 

Parameter  
Low COD 
influent 

Low COD 